
EPHS
SUCCESS BY QUALITY
Entwicklungs- und Prüflabor Holztechnologie GmbH 
Zellescher Weg 24 -01217 Dresden • Germany 
www.eph-dresden.de

D-PL-11054-01-00

accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

TEST CERTIFICATE

ST-24-08-01-01

Product: "Laminate Flooring 7,5 mm derzsiz - without bevel"

Producer: AGT Agac Sanayi ve Tic. A.S.
Organize Sanayi Bölgesi 
S.Kisim, 35. Cadde 
07190 DÖSEMEALTI, ANTALYA 
Turkey

Order: Determination of Laminate Flooring Topical Moisture Resistance
according to ISO 4760:2022-05

Test report: 2724387

Test results:

Property Result
Evaluation according to

EN 13329:2023-12, table 3

Water resistance 
according to
ISO 4760:2022-5

Qualitative recovery swell 
rating (final average): 1 

Recovery swell (final 
average): 0,02 mm

Additional requirements 
according to table 3 

are fulfilled

Resistance of mechanical 
joints to water leakage 
according to ISO 
4760:2022-05, Annex D

No water leak through 
the joints after 24 h water 
exposure

Additional requirement 
according to table 3 

is fulfilled

Dresden, 01/08/2024

Flead of laboratory

http://www.eph-dresden.de


(( DAkkS
Deutsche
Akkreditierungsstelle
D-PL-11054-01-00

accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

CERTIFICATE

ST-23-07-06-01

Product: Laminat Flooring "8 mm - derzli / with bevel"

Producer: AGT Agac Sanayi ve Tic. A.S.
Organize Sanayi Bölgesi 
S.Kisim, 35. Cadde 
07190 DÖSEMEALTL ANTALYA 
TÜRKIYE

Order: Determination of Laminate Flooring Topical Moisture Resistance
according to ISO 4760:2022-05

EPH!
SUCCESS BY QUALITY
Entwicklungs- und Prüflabor Holztechnologie GmbH 
Zellescher Weg 24 -01217 Dresden • Germany 
www.eph-dresden.de

TEST

Test report: 2723297

Test results:

Property Result
Evaluation according to 

prEN 13329:2023, table 3

Water resistance 
according to
ISO 4760:2022-5

Qualitative recovery swell 
rating (final average): 2 

Recovery swell (final 
average): 0,19 mm

Additional requirements 
according to table 3 are fulfilled

Resistance of 
mechanical joints to 
water leakage according 
to ISO 4760:2022-05
annex D

No water leak through the 
joints after 24 h water 
exposure

Additional requirements 
according to table 3 are fulfilled

Dresden, 06/07/2023

http://www.eph-dresden.de


EPHH
SUCCESS BY QUALITY
Entwicklungs- und Prüflabor Holztechnologie GmbH 
Zellescher Weg 24 • 01217 Dresden ■ Germany 
www.eph-dresden.de

(( DAkkS
" Deut'Deutsche

Akkreditierungsstelle
D-PL-11054-01-00

accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

TEST CERTIFICATE

ST-23-07-06-02

Product: Laminat Flooring "8 mm - derzsiz / without bevel"

Producer: AGT Agac Sanayi ve Tic. A.S.
Organize Sanayi Bölgesi 
S.Kisim, 35. Cadde 
07190 DÖSEMEALTI, ANTALYA 
TÜRK1YE

Order: Determination of Laminate Flooring Topical Moisture Resistance
according to ISO 4760:2022-05

Test report: 2723297

Test results:

Property Result
Evaluation according to 

prEN 13329:2023, table 3

Water resistance 
according to
ISO 4760:2022-5

Qualitative recovery swell 
rating (final average): 1 

Recovery swell (final 
average): 0,00 mm

Additional requirements 
according to table 3 are 

fulfilled

Resistance of mechanical 
joints to water leakage 
according to ISO 4760:2022- 
05 annex D

No water leak through the 
joints after 24 h water 
exposure

Additional requirements 
according to table 3 are 

fulfilled

Dresden, 06/07/2023

http://www.eph-dresden.de


EPhm
SUCCESS BY QUALITY
Entwicklungs- und Prüflabor Holztechnologie GmbH 
Zellescher Weg 24 -01217 Dresden • Germany 
www.eph-dresden.de

{{ DAkkS
Deutsche
Akkreditierungsstelle
D-PL-11054-01-00

accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

TEST CERTIFICATE

ST-23-08-16-01

Product: Laminat Flooring "8 mm - 5ilteli / with underlayment"

Producer: AGT Agac Sanayi ve Tic. A.S.
Organize Sanayi Bölgesi 
S.Kisim; 35. Cadde 
07190 DÖSEMEALTI, ANTALYA 
TÜRKIYE

Order: Determination of Laminate Flooring Topical Moisture Resistance
according to ISO 4760:2022-05

Test report: 2723459

Test results:

Property Result
Evaluation according to 

prEN 13329:2023, Table 3

Water resistance 
according to
ISO 4760:2022-5

Qualitative recovery swell 
rating (final average): 2

Recovery swell (final 
average): 0,26 mm

Additional requirements 
according to table 3 are fulfilled

Resistance of 
mechanical joints to 
water leakage according 
to ISO 4760:2022-05, 
Annex D

No water leak through the 
joints after 24 h water 
exposure

Additional requirement 
according to table 3 is fulfilled

Dresden, 16/08/2023

http://www.eph-dresden.de


EPHH
SUCCESS BY QUALITY
Entwicklungs- und Prüflabor Holztechnologie GmbH 
Zellescher Weg 24 -01217 Dresden • Germany 
www.eph-dresden.de

(( DAkkS
Deutsche
Akkreditierungsstelle
D-PL-11054-01-00

accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

TEST CERTIFICATE

ST-23-09-04-01

Product: Laminat Flooring "10 mm - derzli / with bevel"

Producer: AGT Agac Sanayi ve Tic. A.S.
Organize Sanayi Bölgesi 
S.Kisim, 35. Cadde 
07190 DÖSEMEALTI, ANTALYA 
TÜRKIYE

Order: Determination of Laminate Flooring Topical Moisture Resistance
according to ISO 4760:2022-05

Test report: 2723501

Test results;

Property Result
Evaluation according to 

prEN 13329:2023, Table 3

Water resistance 
according to
ISO 4760:2022-5

Qualitative recovery swell 
rating (final average): 2

Recovery swell (final 
average): 0,25 mm

Additional requirements 
according to table 3 are fulfilled

Resistance of 
mechanical joints to 
water leakage according 
to ISO 4760:2022-05, 
Annex D

No water leak through the 
joints after 24 h water 
exposure

Additional requirement 
according to table 3 is fulfilled

Head of laboratory

http://www.eph-dresden.de


EPHJ
SUCCESS BY QUALITY
Entwicklungs- und Prüflabor Holztechnologie GmbH 
Zellescher Weg 24 -01217 Dresden • Germany 
www.eph-dresden.de
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(( DAkkS
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Deutsche
Akkreditierungsstelle
D-PL-11054-01-00

accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

TEST CERTIFICATE

ST-23-07-06-04

Product: Laminat Flooring "10 mm - mood / with bevel"

Producer: AGT Agac Sanayi ve Tic. A.S.
Organize Sanayi Bölgesi 
S.Kisim, 35. Cadde 
07190 DÖSEMEALTI, ANTALYA 
TÜRK1YE

Order: Determination of Laminate Flooring Topical Moisture Resistance
according to ISO 4760:2022-05 after 72 h water exposure

Test report: 2723297

Test results:

Property Result
Evaluation according to 

prEIM 13329:2023, table 3

Water resistance 
according to
ISO 4760:2022-5

Qualitative recovery swell 
rating (final average): 1
Recovery swell (final 
average): 0,08 mm

Additional requirements 
according to table 3 are 

fulfilled

Resistance of mechanical 
joints to water leakage 
according to ISO 4760:2022- 
05 annex D

No water leak through the 
joints after 72 h water 
exposure

Additional requirements 
according to table 3 are 

fulfilled

Dresden, 06/07/2023

Flead of laboratory ■ngineer in Charge

http://www.eph-dresden.de


EPH1
SUCCESS BY QUALITY
Entwicklungs- und Prüflabor Holztechnologie GmbH 
Zellescher Weg 24 -01217 Dresden • Germany 
www.eph-dresden.de

{( DAkkS
Akkreditierungsstelle
D-PL-11054-01-00

accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

TEST CERTIFICATE

ST-23-07-06-03

Product: Laminat Flooring "10 mm - mood / with bevel"

Producer; AGT Agac Sanayi ve Tic. A.S.
Organize Sanayi Bölgesi 
S.Kisim, 35. Cadde 
07190 DÖSEMEALTI, ANTALYA 
TÜRKIYE

Order: Determination of Laminate Flooring Topical Moisture Resistance
according to ISO 4760:2022-05

Testreport: 2723297

Test results:

Property Result
Evaluation according to 

prEIM 13329:2023, table 3

Water resistance 
according to
ISO 4760:2022-5

Qualitative recovery swell 
rating (final average): 1 

Recovery swell (final 
average): 0,13 mm

Additional requirements 
according to table 3 are 

fulfilled

Resistance of mechanical 
joints to water leakage 
according to ISO 4760:2022- 
05 annex D

No water leak through the 
joints after 24 h water 
exposure

Additional requirements 
according to table 3 are 

fulfilled

Dresden, 06/07/2023

http://www.eph-dresden.de


SUCCESS BY QUALITY
Entwicklungs- und Prüflabor Holztechnologie GmbH 
Zellescher Weg 24 -01217 Dresden ■ Germany 
www.eph-dresden.de

itsßmM {( DAkkS
" Deut!Deutsche

Akkreditierungsstelle
D-PL-11054-01-00

accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

TEST CERTIFICATE

ST-24-09-26-04

Product: Product Name: “Laminate Flooring 10 mm §ilteli - with Underlayment"
laminate fioor covering acc. to EN 13329:2023-12 with integrated underlay

Producer: AGT Agac Sanayi ve Tic. A.S.
Organize Sanayi Bölgesi 
S.Kisim, 35. Cadde 
07190 DÖSEMEALTI, ANTALYA 
Turkey

Order: Determination of Laminate Flooring Topical Moisture Resistance
according to ISO 4760:2022-05

Test report: 2724530

Test results:

Property Result Evaluation according to
EN 13329:2023-12, tableS

Water resistance 
according to
ISO 4760:2022-5

Qualitative recovery sweil 
rating (final average): 2 
Recovery swell (final 
average): 0,17 mm

Additional requirements 
according to table 3 

are fulfilled

Resistance of mechanical 
joints to water leakage 
according to ISO 
4760:2022-05, Annex D

No water leak through 
the joints after 24 h water 
exposure

Additional requirement 
according to table 3 

is fulfilled

Dresden, 26/09/2024

Head of laboratory

http://www.eph-dresden.de


EPH?I
SUCCESS BY QUALITY
Entwicklungs- und Prüflabor Holztechnologie GmbH 
Zellescher Weg 24 -01217 Dresden ■ Germany 
www.eph-dresden.de

Ä,

fta^EÄ (( DAkkS
riQui-.Deutsche
Akkreditierungsstelle
D-PL-11054-01-00

accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

TEST GERT! F I C A T E

ST-23-07-06-05

Product: Laminat Flooring "12 mm - derzli / with bevel"

Producer: AGT Agac Sanayi ve Tic. A.S.
Organize Sanayi Bölgesi 
S.Kisim, 35. Cadde 
07190 DÖSEMEALTI, ANTALYA 
TÜRKIYE

Order: Determination of Laminate Flooring Topical Moisture Resistance
according to ISO 4760:2022-05

Test report: 2723297

Test results:

Property Result Evaluation according to 
prEIM 13329:2023, table 3

Water resistance 
according to
ISO 4760:2022-5

Qualitative recovery swell 
rating (final average): 1
Recovery swell (final 
average): 0,13 mm

Additional requirements 
according to table 3 are 

fulfilled

Resistance of mechanical 
joints to water leakage 
according to ISO 4760:2022- 
05 annex D

No water leak through the 
joints after 24 h water 
exposure

Additional requirements 
according to table 3 are 

fulfilled

Dresden, 06/07/2023

http://www.eph-dresden.de


EPH^
SUCCESS BY QUALITY
Entwicklungs- und Prüflabor Holztechnologie GmbH 
Zellescher Weg 24 -01217 Dresden ■ Germany 
www.eph-dresden.de

(( DAkkS
Deutsche
Akkreditierungsstelle
D-PL-11054-01-00

accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)

TEST CERTIFICATE

ST-23-12-11-03

Product: "Laminate Flooring 12 mm §ilteli - with underlayment"

Producer: AGT Agac Sanayi ve Tic. A.S.
Organize Sanayi Bölgesi 
S.Kisim, 35. Cadde 
07190 DÖSEMEALTI, ANTALYA 
Turkey

Order: Determination of Laminate Flooring Topical Moisture Resistance
accordingto ISO 4760:2022-05

Test report: 2723633

Test results:

Property Result
Evaluation according to 

prEN 13329:2023, Table 3

Water resistance 
accordingto
ISO 4760:2022-5

Qualitative recovery swell 
rating (final average): 2 

Recovery swell (final 
average); 0,21 mm

Additional requirements 
according to table 3 

are fulfilled

Resistance of 
mechanical joints to 
water leakage according 
to ISO 4760:2022-05,
Annex D

No water leak through 
the joints after 24 h water 
exposure

Additional requirement 
according to table 3 

is fulfilled

Dresden, 11/12/2023

Head of laboratory Engineer in Charge

http://www.eph-dresden.de

